$

m‘ ~
(19) <

FR 450 RALLY 2023 <2023><F2399W1>
WIRING HARNESS

—
{%
Pos Part Number Description Additional Text Quantity

1 76711075100 Main wiring harness 1.00
2 76711082000 loom light 1.00
3 76711081000 loom cockpit tower 1.00
4 76711083000 Wiring harness horn 1.00
5 0025050106 HH collar screw M5x10 TX30 2.00
6 58011109105 FUSE 5 A 2003 3.00
6 58011109110 Plug-in fuse, big 10A 4.00
6 58011109115 FUSE 15 A 1.00
7 44011076140 CABLE TIE 140/2,5MM BLACK 0.00
7 44011076200 Cable tie 200/4.6mm black 0.00
7 76311093200 CABLE TIE 200MM 0.00

556328



7 76311093280 CABLE TIE 280MM 0.00
8 58511075510 FUSE-BOX COVER 1.00
9 76511030000 FLASHER UNIT 1.00
10 50311060100 DC HORN L.E.B. 03 1.00
11 0021050003 washer DIN 9021 A-5.3 1.00
12 0985050003 Self locking nut DIN 985 M5 1.00
13 79611034000 VOLTAGE REGULATOR 1.00
14 0024060136 HH collar screw M6x13 TX30 2.00
15 76711097050 Ground wire, starter frame 1.00
16 76711155000 Bracket, rollover sensor 1.00
17 000700000ANO1 Dummy plug 4-pins 1.00
18 49111425200 BULB 12V 2,3W (W2X4,6D) 6.00
19 60011093075 RUBBER CABLE TIE 75MM 03 1.00
20 61041088000 ROLLOVER SENSOR 05 1.00
21 61041088050 SHIM 4,3X15X1,25MM GALVANIZED 2.00
22 0912040253 AH SCREW DIN0912-M 4X25 2.00
23 0024060106 HH COLLAR SCREW M6X10 TX30 4.00
24 58411098100 CONTACT WASHER M6 VSV-K6 2.00
25 76711087010 Sticker fuse box 1.00
26 000700000BHO1 DUMMY PLUG 6-PIN 1.00
27 000700000LV001 Dummy plug LV 2p/sealed 1.00




